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Hypoglycaemia Treatment Flowchart

START

Box A
Do not give patients oral
treatment for hypoglycaemia if

A 4
Is the patient’s BGL \ NO Is the patient’s BGL they are:
< 4 mmol/L with a decreased »| <4 mmol/L with no decrease e Unconscious
level of consciousness? in level of consciousness ?
e Drowsy
YES YES e Nil By Mouth
v e Tolerating sips of H20 only
Call PACE and commence treatment e Unable to swallow safely
OR N .
e Receiving nasogastric tube

in ED initiate
comme

rapid response and
nce treatment

Is the
patient able to eat & drink
(See Box A) ?

YES

A

feeds

NO Order / Administer Glucagon 1mg IM

Does the
patient have patent
wide bore IV access?

Obtain IV access
Recheck BGL in 15 mins

YES

A

—p

Give 15 g of quick-acting carbohydrate (one of the
following):

. 1/3 can lemonade

. 3 sachets of sugar

. 1% juice cups (165mL)

Recheck BGL in 15mins

Notify MO, if BGL remains less than 5mmol/L after 3
cycles of above treatment

Flush IV cannula with 5mL Sodium
Chloride 0.9%

Order / Administer IV 50% Glucose
25mL — 50mL

Recheck BGL in 15 mins

Notify MO, if BGL remains less than

5mmol/L after 3 cycles of above
treatment

Is the patient's BGL
> 5 mmol/L?

YES

A

Is the patient's BGL
> 5 mmol/L?

YES

Give 15g long-acting carbohydrate within the hour:
e 1 slice bread OR

e 2 sweet biscuits OR

. Next meal (must contain carbohydrate)

MO must review patient and insulin dose/s
INSULIN IS NOT TO BE OMITTED

MO must review patient and chart:

. IV 5% Glucose via continuous
infusion @ 125mL / hr (unless
contraindicated)

. Review insulin dose/s

INSULIN IS NOT TO BE OMITTED

A

. Re-check BGL in 2 hours
. Ensure BGL is > 5mmol/L

A

Re-check BGL hourly or until BGL is
> 5mmol/L for 4 hours

4

MO to:
. Evaluate cause of hypoglycaemia
O Request Endocrinology review to adjust
treatment if future episodes are likely to occur
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